REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

Appendix B : Cellular receiver Part15B test results

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Phone with BT, DTS/UNII a/b/g/n/ac,ANT+ and NFC
MODEL NUMBER: SM-A705YN

SERIAL NUMBER: R38M4046RCB, R38M4046LGB

DATE TESTED: APR 10, 2019 - APR 29, 2019;

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.
1. FCC CFR 47 Part 2.

2. FCC CFR 47 Part 15.
3. ANSI C63.4:2014

3. EQUIPMENT UNDER TEST

3.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE Phone with BT, DTS/UNII a/b/g/n/ac,ANT+ and NFC
.This test report addresses the WWAN receiver mode.
(GSM850/WCDMA B5/LTE B5/LTE B12/LTE B13)

3.2. TEST MODE
Mode Description
GSM850 Communicating with Call simulator(CMW500)
WCDMA BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 12 Communicating with Call simulator(CMW500)
LTE BAND 13 Communicating with Call simulator(CMW500)
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DATE: APR 29, 2019

3.1. WORST-CASE ORIENTATION

For LTE B12, the fundamental of the EUT was investigated in three orthogonal orientations X, Y
and Z it was determined that X orientation was worst-case orientation.

For GSM850 / WCDMA B5 / LTE B5/ LTE B13, the fundamental of the EUT was investigated in
three orthogonal orientations X, Y and Z it was determined that Z orientation was worst-case
orientation.

Note : All radiated tests were performed connected with earphone and charger for evaluation of
worst case mode.

3.2. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Support Equipment List
Description Manufacturer Model Serial Number FCC ID
Charger SAMSUNG EP-TA800 R37M3690371SE3 N/A
Data Cable SAMSUNG EP-DA705BBE N/A N/A
Earphone SAMSUNG EHS64AVFBE N/A N/A
/O CABLE
I/0 Cable List
Cable (Port # of identical [Connector (Cable Type |Cable Remarks
No ports Type Length (m)
1 DC Power 1 C Type Shielded m N/A
2 Audio 2 Mini-Jack Unshielded m N/A
TEST SETUP

The EUT is continuously communicated to the call box during the tests.
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SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Earphone

Communication
TestSet

AC Adapter

AC MAIN
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4. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Ante:ggjgggiﬂai;me ETS 3121D DB4 00164753 06-30-19
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-14-20
Preamplifier ETS 3116C-PA 00168841 08-09-19
Antenna, Horn, 40 GHz ETS 3116C 00168645 12-04-19
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00161451 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00205959 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168717 08-04-20
Communications Test Set R&S CMW500 115331 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 341282 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-19
Preamplifier, 1000 MHz Sonoma 310N 351741 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-07-19
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-19
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-19
EMI Test Receive, 44 GHz R&S ESW40 101590 08-06-19
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 08-08-19
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 08-08-19
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 08-08-19
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 08-08-19
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 08-08-19
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G002 08-08-19
Attenuator PASTERNACK PE7087-10 A009 08-08-19
Attenuator PASTERNACK PE7087-10 A001 08-08-19
Attenuator PASTERNACK PE7087-10 A008 08-08-19
Attenuator PASTERNACK PE7087-10 2 08-07-19
Attenuator PASTERNACK PE7395-10 A011 08-08-19
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z22 100418 10-26-19
UL Software
Description Manufacturer Model Version
Radiated software UL UL EMC Ver 9.5
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5. APPLICABLE LIMIYS AND TEST RESULTS

. TEST PROCEDURE

ANSI C63.4: 2014

LIMIT

815.109 (a) Except for Class A digital devices, the field strength of radiated emissions from
unintentional radiators at a distance of 3 meters shall not exceed the following values:

Limits for radiated disturbance of Class B ITE at measuring distance of 3 m

Frequency range

Quasi-peak limits

(MH2) (dBuVvV/m)
30 to 88 40
88 10 216 435
216 to 960 46
Above 960 MHz 54

Note: The lower limit shall apply at the transition frequency.
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5.1. Above 1 GHz in the GSM850

LOW CHANNEL(869.2MHz)

HORIZONTAL PEAK PLOT

UL SUWDN Lok Chamber 2 22 fpr 2019 22:48:44
a : .
Radiated Emissions 3-Meters
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DATA
Trace Markers
Marke Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {cm)
(dBuv) dBuV/m
1 1.648 37.95 PK 283 -31.4 .6 35.45 - - 74 -38.55 0-360 100 H
2 2.472 30.83 PK 31.8 -30.2 7 33.13 - - 74 -40.87 0-360 200 H
3 3.221 28.42 PK 329 -29.7 6 32.22 - - 74 -41.78 0-360 200 H
4 1.648 36.34 PK 283 -31.4 .6 33.84 - - 74 -40.16 0-360 200 \
5 2.468 28.79 PK 31.8 -30.3 7 30.99 - - 74 -43.01 0-360 100 Vv
6 3.214 28.95 PK 329 -29.7 .6 32.75 - - 74 -41.25 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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DATE: APR 29, 2019

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 22 fApr 2819 22:4@:35
A
Radiated Emissions 3-Meters
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1ed Cliznt: Samsung
Canfig EUT / AC Adepter / Ecrphane
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DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) ‘Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) dBuV/m
1 1.673 48.56 PK 28.5 -31.3 5 46.26 - - 74 -27.74 0-360 100 H
2 2.51 31.63 PK 319 -30.3 .5 33.73 - - 74 -40.27 0-360 200 H
3 3.265 29.62 PK 328 -29.9 8 33.32 74 -40.68 0-360 200 H
4 1.673 50.75 PK 28.5 -31.3 5 48.45 - - 74 -25.55 0-360 200 Vv
5 2.509 31.28 PK 319 -30.3 .5 33.38 - - 74 -40.62 0-360 100 \
6 3.272 2891 PK 32.7 -29.8 7 32.51 - - 74 -41.49 0-360 200 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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HIGH CHANNEL (893.8MHz)

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 22 fApr 2819 22:55:52
A
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DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) ‘Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) dBuV/m
1 1.697 49.59 PK 28.6 -31.3 6 47.49 - - 74 -26.51 0-360 100 H
2 2.323 29.43 PK 315 -30.8 .8 30.93 - - 74 -43.07 0-360 100 H
3 3.266 28.23 PK 328 -29.8 8 32.03 74 -41.97 0-360 100 H
4 1.697 47.83 PK 28.6 -31.3 6 45.73 - - 74 -28.27 0-360 100 Vv
5 232 30.12 PK 315 -30.7 .8 31.72 - - 74 -42.28 0-360 100 \
6 3.258 28.44 PK 328 -29.8 7 32.14 - - 74 -41.86 0-360 100 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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5.2.

LOW CHANNEL(871.4MHz)

Above 1 GHz in the WCDMA Band 5

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 22 fApr 2819 22:28: 42
a
Radiated Emissions 3-Meters
Pro ject Number: 12818836
1ed Cliznt: Samsung
Canfig EUT / BC Adepter / Earphone
Mode:Tx WCDMA B5 Low Above 16
=1 — | Tested by: 45585
| —
2 78
[
=]
M
Y
£ Class B Avg Limit CdBulU/m)
E
= ]
3 509
I
o
40 I - - M
7 2 :
39 | n_ﬁ‘WWWW
i I i A
28
1 1
Frequency (GHz)
Range (GHE) FEU/EH Rel/Attn  Det/Avg Pode Sweep Fts  ¥wms/Mode  Position | Renge (6D [T Fef/Bitn  Det/Pug fodk Susep Pte  Fopa/fiods Fosition
121=1 1M-EdB1/ 2k BB £/ LogPur | MEmsec(Auto) 081 HAKH fegs
N UL SUWON Lab Chamber 2 22 Apr 2819 22:28:42
1}
Rodiated Emissions 3-Meters
Pro ject Number: 12818836
1es Client: Somsung
Config:EUT / AC Adapter / Earphane
Mode :T= UCOMA BS Low Abave 1G
=T 2] OO OSSR Tested by:45585
S O —————
B 78
v
s
Pog
= Class B fivg Limit CdBul/m)
£
=
3 5o
o
A
4 =t
Q 5 -
- &
38
23 ..........
1 1
Freguency (GHz)
Range (GHE) FE/EH Rel/Attn  Det/Avg Pode Sweep Fts  Fwms/Mock  Position | Renge (61D [T Ref/Btin  Detifvg Node Sieen Pls Swpalficde Fosition |

Page 12 of 65

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.

FORM ID: FCC_22/24/27




REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marke requen Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {cm)
(dBuv) dBuV/m
1 1.654 38.38 PK 283 -31.5 .5 35.68 - - 74 -38.32 0-360 200 H
2 3.218 29.2 PK 329 -29.7 .6 33 - - 74 -41 0-360 100 H
3 4.953 27.45 PK 341 -28.4 4 33.55 - - 74 -40.45 0-360 200 H
4 1.654 37.56 PK 283 -31.5 .5 34.86 - - 74 -39.14 0-360 200 \
5 3.24 28.32 PK 329 -29.7 7 32.22 - - 74 -41.78 0-360 100 Vv
6 4.953 27.69 PK 34.1 -28.4 4 33.79 - - 74 -40.21 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 22 fApr 2819 22:13:24
: Radiated Emissions 3-Meters

4]

Pro ject Number: 12818836
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DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) ‘Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) dBuV/m
1 1.674 35.71 PK 28.5 -31.4 5 3331 - - 74 -40.69 0-360 100 H
2 2.51 30.21 PK 319 -30.3 .5 3231 - - 74 -41.69 0-360 200 H
3 3.783 29.02 PK 33.2 -29.2 5 33.52 - - 74 -40.48 0-360 200 H
4 1.671 37.74 PK 28.5 -31.4 5 35.34 - - 74 -38.66 0-360 200 Vv
5 2.512 32.32 PK 319 -30.2 .5 34.52 - - 74 -39.48 0-360 200 \
6 3.786 29.14 PK 33.2 -29.2 5 33.64 - - 74 -40.36 0-360 200 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

HIGH CHANNEL (891.6MHz)

HORIZONTAL PEAK PLOT

,“_AUL SUWON Lok Chamber 2 22 fApr 2819 22:84: 11
A
Radiated Emissions 3-Meters
Pro ject Number: 12818836
1ed Cliznt: Samsung
Canfig EUT / AC Adepter / Earphane
Made : Tx_UCDMA BS_High fbove 16
o | Tested by:45585
[51%]
2 7@
c
o
[N
5 681
T Class B Avg Limit (dBul/m)
E 1
3 5@ ql’
@
o
48 | e
> % ik LY :
30 ) ’ MMWW"Q" kgl e ;
P R e W PN | e
T E—
1 18
Frequency (GHz)
[ [ Ref/Atin  Detifvg Fiode S Fio oMo Fosition | Forge (621 LT Ref7bitn Tt g floce Tamep Fio FupeMods Fosition
1 il 1MC-6dB) /368 gm EAK/ LogPur - i dec Hbmsec (Aut aE1 HArH B-J68degs
N UL SUWON Lab Chamber 2 22 fApr 2819 22:849: 11
A
Radicted Emissions d-Meters
Fro ject Number: 12818836
1es Client: Samsung
Canfig EUT / AC Adepter / Earphane
Made : Tx_UICDMA B High Above 16
=] | — | Tested by:45585
[51%]
T 78
E
+7
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o
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Frequency (GHz)
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) ‘Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) dBuV/m
1 1.691 53.7 PK 28.6 -31.2 6 51.7 - - 74 -22.3 0-360 100 H
2 2.923 29.76 PK 32.2 -30.2 .6 32.36 - - 74 -41.64 0-360 200 H
3 4.206 28.78 PK 334 -28.2 4 34.38 - - 74 -39.62 0-360 200 H
4 1.691 52.24 PK 28.6 -31.2 6 50.24 - - 74 -23.76 0-360 200 Vv
5 2.932 29.42 PK 32.2 -30 .6 32.22 - - 74 -41.78 0-360 200 \
6 4.206 28.44 PK 334 -28.2 4 34.04 - - 74 -39.96 0-360 200 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2

FCC ID: ABLSMA705YN

DATE: APR 29, 2019

5.3.

LOW CHANNEL(870.5MHz)

Above 1 GHz in the LTE Band 5

HORIZONTAL PEAK PLOT

,“_AUL SUWON Lok Chamber 2 23 Apr 2819 82:4a@:49
a
Radiated Emissions 3-Meters
Pro ject Number: 12818836
188 Cliznt: Somsun
Canfig EUT / AC Adopter / Eorphane
Made:Tx LTE BS_Low fbove 16
95 | Tested by:45585
[51%]
2 7@
c
o
[N
T i ‘
T Class B Avg Limit (dBul/m) H
B ;
~ - i ;
3 58 i
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34 e Mw-«wm#"’"’“ i
g o, b 1 S 1 Y H
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Frequency (GHz)
Targe (GH) FRU/G Ref/Atin  Detifvg Fods ) Pis  Foupa/Mods Pomition | Renge (Gh2) R/ Ref/fiin  Det/vg ook Booer Pie  fupa/Mode Position
] IMC-EdB)/3Bk BB EAK/LogPur-Video  MBroec(futc) 9B1  MAKF 3-16Bdegs
1,‘HUL SUWON Lak Chamber 2 23 Apr 2819 @2:4@:49
a
Radioted Emizsions 3-Meters
Project Number: 12818836
1ea Cliznt: Samsung
Config:EUT / AC Adopter / Eorphane
Made:Tx_LTE BS_Low_fbove 16
95 .| Tested by:45585
[s1%]
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3 sa
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marke Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {cm)
(dBuv) dBuV/m
1 1.649 37.53 PK 283 -31.4 .6 35.03 - - 74 -38.97 0-360 100 H
2 2.302 28.92 PK 315 -30.8 9 30.52 - - 74 -43.48 0-360 200 H
3 3.284 29.07 PK 32.7 -30 7 32.47 - - 74 -41.53 0-360 200 H
4 1.649 39.41 PK 283 -31.4 .6 36.91 - - 74 -37.09 0-360 200 \
5 2.304 29.56 PK 315 -30.8 9 31.16 - - 74 -42.84 0-360 100 Vv
6 3.275 28.77 PK 32.7 -29.9 7 32.27 - - 74 -41.73 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT

UL SUWON Lab Chamber 2

14

23 Apr 2819 @z2:258:45

A
Radiated Emissions 3-Meters
Pro ject Number: 12818836
188 Cliznt: Somsun
Canfig EUT / AC Adepter / Earphane
Made:Tx LTE BS Mid_Above 1G
99 | Tested by:d5585
[51%]
2 78
c
o
[N
5 60
T Class B Avg Limit (dBul/m)
E
= ]
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o
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1 2 2 M““WWMWM
38 R el ;
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T E—
1 18
Frequency (GHz)
[ [ Ref/Atin  Detifvg Fiode S Fio oMo Fosition | Forge (621 LT Ref7bitn Tt g floce Tamep Fio FupeMods Fosition
1 il 1MC-6dB) /368 gim EAK/ LogPur - i dec Hbmsec (Aut aE1 HArH B-168degs
1,‘HUL SUWON Lak Chamber 2 23 Apr 2819 @2:25:45
A
Radiated Emissions 3-Meters
Project Number: 12818836
1ea Cliznt: Samsung
Config EUT / AC Adapter / Earphane
Made:T«_LTE B5 Mid_Above 1G
9g .| Tested by: 45585
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) ‘Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) dBuV/m
1 1.672 35.13 PK 28.5 -31.3 5 32.83 - - 74 -41.17 0-360 100 H
2 2.51 29.23 PK 319 -30.3 .5 31.33 - - 74 -42.67 0-360 100 H
3 2.941 28.78 PK 323 -30.1 6 31.58 - - 74 -42.42 0-360 200 H
4 1.673 37.75 PK 28.5 -31.3 5 35.45 - - 74 -38.55 0-360 200 Vv
5 2.509 317 PK 319 -30.3 .5 33.8 - - 74 -40.2 0-360 100 \
6 2.935 30.67 PK 323 -30.2 6 33.37 - - 74 -40.63 0-360 100 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 23 Apr 2819 B2:458:19
a
Radicted Emissions 3-Meters
Pro ject Number: 12818836
188 Cliznt: Somsun
Canfig EUT / AC Adopter / Eorphane
Made :Tx_LTE BS_High_Akove 1G
o | Tested by:45585
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Targe (GH) FRU/G Ref/Atin  Detifvg Fods ) Pis  Foupa/Mods Pomition | Renge (Gh2) R/ Ref/fiin  Det/vg ook Booer Pie  fupa/Mode Position
1 il 1MC-6dB) /368 gm EAK/ LogPur - i dec Hbmsec (Aut B HAH B-J68degs
‘HOUL SULCON Lok Chamber 2 23 Apr 28159 d2:48:109
5}
Radicted Emissions d-Meters
Fro ject Number: 12818836
1es Client: Samsung
Config EUT / AC Adepter / Eorphans
Made :Tx_LTE B5_High_Akove 1G
9 | Tested by:45585
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) ‘Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) dBuV/m
1 1.697 55.44 PK 28.6 -31.3 6 53.34 - - 74 -20.66 0-360 100 H
2 2.545 30.29 PK 32 -30 7 32.99 - - 74 -41.01 0-360 200 H
3 3.38 27.98 PK 32,6 -29.6 6 31.58 - - 74 -42.42 0-360 200 H
4 1.697 52.47 PK 28.6 -31.3 6 50.37 - - 74 -23.63 0-360 200 Vv
5 2.545 31.27 PK 32 -30 7 33.97 - - 74 -40.03 0-360 100 \
6 337 28.24 PK 32,6 -29.8 6 31.64 - - 74 -42.36 0-360 100 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

5.4.

LOW CHANNEL(730.5MHz)

Above 1 GHz in the LTE Band 12

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 23 Apr 2819 @3:32: 38
a
Radiated Emissions 3-Meters
Pro ject Number: 12818836
1ed Cliznt: Samsung
Canfig EUT / AC Adopter / Eorphane
Made:Tx LTE B12_Low Above 16
95 | Tested by:45585
[51%]
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o
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T Class B Avg Limit (dBul/m)
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Frequency (GHz)
Targe (GH) FRU/G Ref/Atin  Detifvg Fods ) Pis  Foupa/Mods Pomition | Renge (Gh2) R/ Ref/fiin  Det/vg ook Booer Pie  fupa/Mode Position
] IMC-EdB)/3Bk BB EAK/LogPur-Video  MBroec(futc) 9B1  MAKF 3-16Bdegs
1,‘HUL SUWON Lak Chamber 2 23 Apr 2819 @3:32: 38
a
Radioted Emizsions 3-Meters
Project Number: 12818836
1ea Cliznt: Samsung
Config:EUT / AC Adopter / Eorphane
Made:Tx LTE B12_Low Above 16
95 .| Tested by:45585
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuv/m) AV(CISPR)Margin Class B Pk Limit (dBuV/m) Margin ‘Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) dBuv/m
1 14 46.93 PK 29.4 -31.7 6 45.23 - - 74 -28.77 0-360 100 H
2 2.099 50.17 PK 313 -30.7 5 51.27 - - 74 -22.73 0-360 100 H
3 2.8 38.9 PK 32 -30 5 41.4 - - 74 -32.6 0-360 100 H
4 3.5 47.42 PK 32.7 -28.9 6 51.82 - - 74 -22.18 0-360 100 H
5 4.199 40.85 PK 334 -28.2 4 46.45 - - 74 -27.55 0-360 200 H
6 4.898 40.19 PK 34 -28.3 4 46.29 - - 74 -27.71 0-360 200 H
7 6.298 36.89 PK 35.2 -27.1 3 45.29 74 -28.71 0-360 100 H
8 1.399 42.63 PK 29.4 -31.7 6 40.93 - - 74 -33.07 0-360 100 \
9 2.1 44.3 PK 313 -30.7 5 45.4 - - 74 -28.6 0-360 100 \
10 2.799 37.38 PK 32 -30 5 39.88 - - 74 -34.12 0-360 200 \
11 3.497 40.97 PK 32.7 -29 5 45.17 - - 74 -28.83 0-360 200 \
12 4.197 36.83 PK 33.4 -28.2 4 42.43 - - 74 -31.57 0-360 200 \
13 4.9 37.71 PK 34 -28.2 4 43.91 - - 74 -30.09 0-360 200 \
14 6.298 33.96 PK 35.2 -27.1 3 42.36 - - 74 -31.64 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

MID CHANNEL (737.5MHz)

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 23 Apr 2819 @3:23: 38
A :
Radiated Emissions 3-Meters
Pro ject Number: 12818836
1ed Cliznt: Samsung
Canfig EUT / AC Adepter / Eorphane
Made:Tx LTE B12_Mid Above 16
99 | Tested by:d5585
[51%]
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o
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1 il 1MC-6dB) /38 g/m EAK/ LogPur - i dec Hbmsec (Aut B HAH B-J68degs
1,‘HUL SUWON Lak Chamber 2 23 Apr 2819 @3:23: 38
A :
Radicted Emissions 3-Meters
Project Number: 12818836
1ea Cliznt: Samsung
Config:EUT / AC Adopter / Eorphane
Made:Tx LTE B12_Mid Above 1G
9g .| Tested by: 45585
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 1-18GH2[d8] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) AV(CISPR)Margin Class B Pk Limit (dBuV/m) Margin ‘Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) dBuv/m
1 1.415 43 PK 29.3 -31.8 6 411 - - 74 -32.9 0-360 100 H
2 2.122 45.34 PK 313 -30.7 6 46.54 - - 74 -27.46 0-360 200 H
3 3.536 40.42 PK 32.7 -29 6 44.72 - - 74 -29.28 0-360 200 H
4 4.245 36.5 PK 33.4 -28.6 4 417 74 -32.3 0-360 200 H
5 1.415 37.34 PK 29.3 -31.8 6 35.44 - - 74 -38.56 0-360 200 \
6 2.123 39.33 PK 313 -30.6 6 40.63 - - 74 -33.37 0-360 100 \
7 3.539 37.41 PK 32.7 -29 6 41.71 - - 74 -32.29 0-360 200 \
8 4.246 31.66 PK 33.4 -28.5 4 36.96 - - 74 -37.04 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

HIGH CHANNEL (744.5MHz)

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 23 Apr 2819 @3:4@:18
a
Radiated Emissions 3-Meters
Pro ject Number: 12818836
1ed Cliznt: Samsung
Canfig EUT / AC Adepter / Ecrphane
Made : Tx_LTE E12_High fbove 16
o | Tested by:45585
[51%]
2 78
c
o
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5 681
T Class B Avg Limit (dBul/m)
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Frequency (GHz)
[ [ Ref/Atin  Detifvg Fiode S Fio oMo Fosition | Forge (621 LT Ref7bitn Tt g floce Tamep Fio FupeMods Fosition
1 il 1MC-6dB) /368 gm EAK/ LogPur - i dec Hbmsec (Aut aE1 HArH B-J68degs
,HOUL SULCON Lok Chamber 2 23 Apr 28159 @3:40: 18
5}
Radicted Emissions d-Meters
Fro ject Number: 12818836
1es Client: Samsung
Config EUT / AC Adepter / Earphane
Made : Tx_LTE E12_High_fbove 16
9 | Tested by:45585
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 1-18GH2[d8] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) AV(CISPR)Margin Class B Pk Limit (dBuV/m) Margin ‘Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) dBuv/m
1 143 39.12 PK 29.2 -31.8 6 37.12 - - 74 -36.88 0-360 100 H
2 2.145 41.2 PK 313 -30.7 7 42.5 - - 74 -315 0-360 200 H
3 3.575 37.28 PK 32.7 -29.2 5 41.28 - - 74 -32.72 0-360 200 H
4 4.292 33.25 PK 33.5 -29 4 38.15 74 -35.85 0-360 100 H
5 1.431 32.92 PK 29.2 -31.7 6 31.02 - - 74 -42.98 0-360 100 \
6 2.145 37.24 PK 313 -30.7 7 38.54 - - 74 -35.46 0-360 200 \
7 3.576 33.7 PK 32.7 -29.2 5 37.7 - - 74 -36.3 0-360 200 \
8 4.265 29.92 PK 33.5 -28.7 4 35.12 - - 74 -38.88 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

5.5. Above 1 GHz

LOW CHANNEL(748.5MHz)

in the LTE Band 13

HORIZONTAL PEAK PLOT

1,‘HUL SUWON Lak Chamber 2 23 Apr 2819 @3:a4:13
A
Radiated Emissions 3-Meters
Project Number: 12818836
1ea Cliznt: Samsung
Config EUT / AC Adapter / Earphane
Made T« LTE Bl3_Low Above 15
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N UL SUWON Lab Chamber 2 23 Apr 2819 @3:84:13
A
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marke requen Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) {cm)
(dBuv) dBuV/m
1 1.555 39.73 PK 283 -31.4 .6 37.23 - - 74 -36.77 0-360 100 H
2 3.887 32.53 PK 333 -29.4 .5 36.93 - - 74 -37.07 0-360 100 H
3 6.219 29.9 PK 35.2 -26.9 5 38.7 - - 74 -35.3 0-360 200 H
4 1.554 37.85 PK 283 -31.4 .5 35.25 - - 74 -38.75 0-360 200 \
5 2.331 31.98 PK 315 -30.7 7 33.48 - - 74 -40.52 0-360 100 Vv
6 3.902 28.34 PK 33.4 -29.5 .5 32.74 - - 74 -41.26 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

MID CHANNEL (751.0MHz)

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 23 Apr 2819 @2:57:40
A
Radicted Emissions 3-Meters
Pro ject Number: 12818836
1ed Cliznt: Samsung
Canfig EUT / AC Adepter / Eorphane
Made:Tx LTE B13_Mid Above 16
99 | Tested by:d5585
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1 il 1MC-6dB) /368 gim EAK/ LogPur - i dec HBmsec (Aut B HAH B-J68degs
1,‘HUL SUWON Lak Chamber 2 23 Apr 2819 @2:57:40
A
Radicted Emissions 3-Meters
Project Number: 12818836
1ea Cliznt: Samsung
Config:EUT / AC Adopter / Eorphane
Made:Tx LTE B13_Mid Above 1G
9g .| Tested by:45585
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) ‘Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) dBuV/m
1 1.559 41.93 PK 283 -31.4 6 39.43 - - 74 -34.57 0-360 200 H
2 3.899 32.36 PK 333 -29.5 .5 36.66 - - 74 -37.34 0-360 100 H
3 6.239 33.47 PK 35.2 -27.1 5 42.07 - - 74 -31.93 0-360 200 H
4 1.559 40.74 PK 283 -31.4 6 38.24 74 -35.76 0-360 200 Vv
5 2.339 32.17 PK 315 -30.8 .6 33.47 - - 74 -40.53 0-360 100 \
6 3.119 31 PK 328 -29.7 7 348 - - 74 -39.2 0-360 100 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2

FCCID

: ASLSMA705YN

DATE: APR 29, 2019

HIGH CHANNEL (753.5MHz)

HORIZONTAL PEAK PLOT

,“_JUL SUWON Lok Chamber 2 23 Apr 2819 @3:11:19
a
Radiated Emissions 3-Meters
Pro ject Number: 12818836
1ed Cliznt: Samsung
Canfig EUT / AC Adepter / Eorphane
Made :Tx_LTE B13_High_Above 16
o | Tested by:45585
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168724 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) ‘Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity’
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuv) dBuV/m
1 1.564 43.78 PK 283 -31.4 6 41.28 - - 74 -32.72 0-360 100 H
2 2.347 32.08 PK 316 -30.7 .5 33.48 - - 74 -40.52 0-360 200 H
3 6.259 30.74 PK 35.2 -27.1 5 39.34 - - 74 -34.66 0-360 200 H
4 1.564 41.87 PK 283 -31.4 6 39.37 - - 74 -34.63 0-360 200 Vv
5 2.347 32.11 PK 316 -30.7 .5 33.51 - - 74 -40.49 0-360 100 \
6 6.26 26.58 PK 35.2 -27.1 5 35.18 - - 74 -38.82 0-360 100 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

5.6.

LOW CHANNEL(869.2MHz)

Below 1 GHz in the GSM850

HORIZONTAL PEAK PLOT

13nUL SULON Lak Chamber 2 22 Apr 2819 164418
A
Radiaoted Emissions — 3 Meters
- Project Number: 12818836 4
117 S Client  Samsun E
CanfigiEUT / AC Adapter / Eorphane
Made : Tx_GSM &58_Low_Bslow 16
184 Tested by:45585
91
E
C 78
o
n
5
I 65
<
= 52 r
3
w
2 | 0Pk | t (dBdU/m) I
3!‘ _
T . ey
.l 4 M :
| st te bl 5 M W 5
13 : : :
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Rangg Nz ] FEW/BW Ref/ittn  Det/fvg Mode Sweep Pts iiutar’Nuds Pesition Renge (MHz) REW/VBU Ref/itin  Det/fvg Hode Sueep Pts  #Supe/Mode  Pozition
1:38-814.2 128k(-6cB) /308K 72/8 PEAK/LogPur—lideo  115msec(fute) 8381  MAKH 2-J6Bdegs
2:814.2-583.8 128k (-5a8) /388K 107/28 FEAK/LogPur-Uideo  SSesec(Auto) 6381  MAKH @-36Bdegs
3:960.8-1000 128k (-6<B) /308 72/8 PERK/LogPur ) idae Bmeec(futo) 2881  NAKH B-366deg:
13U SULON Lab Chamber 2 22 Apr 2010 16:44:18
A - - :
Radioted Emiz=zion= - 3 Meters g
- Froject Number: 12818836 o
117 I Client : Samsun
Canfig:EUT / AC Adaptsr / Earphons
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184 Tested by:45585
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Page 36 of 65

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_22/24/27

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 30.8822 22.72 Pk 15.6 6 38.92 40 -1.08 0-360 200 H
2 58.8194 11.36 Pk 18.7 8 30.86 40 -9.14 0-360 400 H
3 104.401 11.49 Pk 17.7 11 30.29 43.52 -13.23 0-360 300 H
4 824.2016 87.42 Pk 26.9 31 117.42 46.02 71.4 0-360 200 H
5 34.2151 14.85 Pk 16.2 7 31.75 40 -8.25 0-360 100 Vv
6 38.8223 12.6 Pk 18.3 7 31.6 40 -8.4 0-360 100 Vv
7 146.2577 16.35 Pk 14.1 13 31.75 43.52 -11.77 0-360 100 Vv
8 824.1448 89.75 Pk 26.9 3.1 119.75 46.02 73.73 0-360 100 Vv
Pk - Peak detector
Radiated Emissions
Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuVv/m)
30.8822 -1.6 Qp 15.6 .6 14.6 40 -25.4 114 100 H

Qp - Quasi-Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 12810836-E1V2

FCC ID: ABLSMA705YN

DATE: APR 29, 2019

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

13‘_AUL SULON Lak Chamber 2 22 Apr 2819 16:15:58
8
Radiated Emissions - 3 Meters
Project Number: 12818836 a
L Cliznt : Somsun
Config:EUT / AC Adopter / Earphone
Mode :Tx_GSM BSB_Mid Below 16
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Rm’?:’_ (053] FEW/AEW Ref/fittn  Det/fvg Mode Sweep Pts  #5eps/Mode Fosition Ronge (MHz) REW/UBY Ref/itin  Det/fwg Nade Sueep Ptz #Sups/Mode  Pasition
1:38-814.2 128k (-6cB) /308K 72/8 FPEi ogfur-Uideo  13Smsec(futo) 8381 MAKH J6Bdegs
2:814.2-583.8 128k (-5a8) /388K 167/28 FEAK/LogPur-lidac  3Sessc(Auto) 8381  MAKH B-16Bdagqs
3:960.8-1000 12Bk(-6cB) /308 72/8 PERK/LogPur Idee Hmeec(futo) 28081 NAKH B-36Bdegs
13nUL SULON Lak Chamber 2 22 Apr 2819 16:15:58
7]
Radiated Emissions - 3 Meters 8
- Project Number : 12618836 o
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ConfigEUT / AC Adopter / Earphone
Made :Tx_GSM B58_Mid_Below 1G
1084 Tested by: 45585
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 32.0585 9.45 Pk 15.5 6 25.55 40 -14.45 0-360 400 H
2 104.401 11.36 Pk 17.7 11 30.16 43.52 -13.36 0-360 300 H
3 241.4399 8.25 Pk 18.6 1.7 28.55 46.02 -17.47 0-360 200 H
4 836.5888 88.28 Pk 27.1 31 118.48 46.02 72.46 0-360 100 H
5 38.1361 14.13 Pk 18 7 32.83 40 -7.17 0-360 200 \
6 58.5253 10.35 Pk 18.8 8 29.95 40 -10.05 0-360 200 \
7 267.6126 8.9 Pk 18.6 1.8 29.3 46.02 -16.72 0-360 100 \
8 836.6586 89.41 Pk 27.1 3.1 119.61 46.02 73.59 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

HIGH CHANNEL (893.8MHz)

HORIZONTAL PEAK PLOT

13‘_AUL SULON Lak Chamber 2 22 fApr 2819 17.:28:39
a :
Radioted Emizsions — 3 Meters
Project Number : 12618836 4
17 7 Client  Samsung
Config!EUT / AC Adepter / Eorphane
i Made : Tx_GSM B58_High_Below 16
2] re— i i| Tested by:45585
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1:30-814.2 120k (-6cB) /308 72/0 PERK/LogPur—U ideo  135msec(futo) 8381  MAGH 2-36Bdegs
2:814.2-%03.8 128k (-6d8) /308K 18728 FEAK/LogPur-lidac  3Sessc(Auto) 8381  MAKH B8-160degs
3:963.8- 1680 128k(-58) /308 T2/8 PERK/LogPur Idee Hmeec(futo) 28081 NAKH B-366degs
13”UL SULON Lab Chamber 2 22 Apr 2819 17:28:39
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 30.098 21.74 Pk 15.9 6 38.24 40 -1.76 0-360 400 H
2 73.6211 11.25 Pk 14 9 26.15 40 -13.85 0-360 300 H
3 103.8128 11.07 Pk 17.7 11 29.87 43.52 -13.65 0-360 300 H
4 848.7408 87.3 Pk 27.4 3.2 117.9 46.02 71.88 0-360 200 H
5 39.4104 13.54 Pk 18.5 7 32.74 40 -7.26 0-360 100 \
6 102.9306 8.62 Pk 17.8 11 27.52 43.52 -16 0-360 300 \
7 268.2988 10.7 Pk 18.6 1.8 311 46.02 -14.92 0-360 200 \
8 848.8151 88.18 Pk 27.4 3.2 118.78 46.02 72.76 0-360 100 Vv
Pk - Peak detector
Radiated Emissions
Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
30.169 -1.61 Qp 15.9 .6 14.89 40 -25.11 137 100 H

Qp - Quasi-Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

5.7. Below 1 GHz in t

he WCDMA Band 5

LOW CHANNEL (871.4MHz)
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Project Number: 12818836
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 33.92 7.95 Pk 16 7 24.65 40 -15.35 0-360 400 H
2 99.678 6.04 Pk 17.7 11 24.84 43.52 -18.68 0-360 300 H
3 239.328 10.98 Pk 18.5 1.7 31.18 46.02 -14.84 0-360 100 H
4 825.5875 74.08 Pk 27 31 104.18 46.02 58.16 0-360 200 H
5 32.94 17.39 Pk 15.6 6 33.59 40 -6.41 0-360 100 \
6 124.668 15.77 Pk 14.7 12 31.67 43.52 -11.85 0-360 200 \
7 144.072 16.56 Pk 141 13 31.96 43.52 -11.56 0-360 200 \
8 825.9813 75.12 Pk 27 3.1 105.22 46.02 59.2 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 60.184 7.02 Pk 18.5 9 26.42 40 -13.58 0-360 300 H
2 99.678 7.47 Pk 17.7 11 26.27 43.52 -17.25 0-360 300 H
3 229.626 6.29 Pk 18.3 1.7 26.29 46.02 -19.73 0-360 200 H
4 837.2088 75.28 Pk 27.1 31 105.48 46.02 59.46 0-360 200 H
5 33.822 14.6 Pk 16 6 31.2 40 -8.8 0-360 100 \
6 64.496 12.72 Pk 17.4 9 31.02 40 -8.98 0-360 200 \
7 263.632 12.24 Pk 18.6 1.7 32.54 46.02 -13.48 0-360 200 \
8 835.8813 75.23 Pk 27.1 3.1 105.43 46.02 59.41 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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DATE: APR 29, 2019

HIGH CHANNEL (891.6MHz)

HORIZONTAL PEAK PLOT

13‘_4UL SULON Lak Chamber 2 22 Apr 2819 21:18:28
a
Roadiated Emissions - 3 Meters
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Canfig:EUT / AC Adapter / Earphone u
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1:30-814 126k(-6a8) /308 T2/B FERK/LogPur-Uideo 1 15msec(futo) 8081 MAKH JeBdegs
2:814-024 120Kk(-608) /300 187/28  FERK/LogFur-Uideo  TonsecAuto) S081  MAGH £-36Bdsge
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 59.4 10.93 Pk 18.6 .8 30.33 40 -9.67 0-360 400 H
2 102.912 6.72 Pk 17.8 11 25.62 43.52 -17.9 0-360 300 H
3 230.508 7.38 Pk 18.4 1.6 27.38 46.02 -18.64 0-360 100 H
4 847.165 76.38 Pk 27.3 3.2 106.88 46.02 60.86 0-360 200 H
5 32.646 13.95 Pk 15.5 6 30.05 40 -9.95 0-360 100 \
6 64.3 8.85 Pk 17.5 9 27.25 40 -12.75 0-360 200 \
7 435.034 10.81 Pk 221 22 35.11 46.02 -10.91 0-360 100 \
8 846.1863 74.15 Pk 27.3 3.2 104.65 46.02 58.63 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

5.8.

LOW CHANNEL(870.5MHz)

Below 1 GHz in the LTE Band 5

HORIZONTAL PEAK PLOT
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 38.526 12.77 Pk 18.2 7 31.67 40 -8.33 0-360 400 H
2 101.442 12.04 Pk 17.7 11 30.84 43.52 -12.68 0-360 300 H
3 59.106 10.8 Pk 18.7 8 30.3 40 -9.7 0-360 300 H
4 824.6988 78.15 Pk 26.9 31 108.15 46.02 62.13 0-360 200 H
5 32.45 19.78 Pk 15.5 7 35.98 40 -4.02 0-360 100 \
6 59.4 12.01 Pk 18.6 8 31.41 40 -8.59 0-360 200 \
7 261.966 13.7 Pk 18.7 1.7 341 46.02 -11.92 0-360 100 \
8 824.6875 78.72 Pk 26.9 3.1 108.72 46.02 62.7 0-360 100 Vv
Pk - Peak detector
Radiated Emissions
Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
32.45 17.17 Qp 15.5 7 33.37 40 -6.63 82 100 \

Qp - Quasi-Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.

Page 49 of 65

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 12810836-E1V2
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DATE: APR 29, 2019

MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 70.474 11.46 Pk 15.3 9 27.66 40 -12.34 0-360 300 H
2 101.442 11.53 Pk 17.7 11 30.33 43.52 -13.19 0-360 300 H
3 231.684 7.53 Pk 18.3 1.6 27.43 46.02 -18.59 0-360 300 H
4 836.68 77.69 Pk 27.1 31 107.89 46.02 61.87 0-360 200 H
5 32.45 19.91 Pk 15.5 7 36.11 40 -3.89 0-360 100 \
6 101.344 9.77 Pk 17.7 11 28.57 43.52 -14.95 0-360 300 \
7 268.924 14.61 Pk 18.6 1.8 35.01 46.02 -11.01 0-360 200 \
8 836.2075 75.96 Pk 27.1 3.2 106.26 46.02 60.24 0-360 100 Vv
Pk - Peak detector
Radiated Emissions
Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
32.45 17.36 Qp 15.5 7 33.56 40 -6.44 88 100 \

Qp - Quasi-Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

13‘_AUL SULON Lak Chamber 2 22 Apr 2819 18:42:13
a
Roadiated Emissions - 3 Meters
Project Number: 12818836
L Client:Samsun
Canfig:EUT / AC Adopter / Earphone 4
Mode:Tx_LTE B5_High_Belaw 16 q
11 1 SUUUUUUERSSSSO SOPOSSUU: OSSOSO HOSSURN SOSOORE NSO SO SO N Tested by: 45585
L B e S e e e B T Rt Mttt SR ST SRR B st
E
R | FOUUSSSOUOURUSSRN SUNURORSPURNE SUSSIROPOURS HORPPOURINS SUSSSOOOE ORI SNV SOOI
o
M H
. |
= YY1 SRS SHMSROS HNSHOS WSO SN SN NN S -——— ;
E H |
s 52 e
2 )
©
= OPk Limit CdBaU/md
39 ~“
1 b
26 VWM\\R i
b/ Ml b et pe ena B
5| OSSO SOOOOUOSUOU SOSSOSUO SUUSUOTIS SORUUONE HOOOTUOS SO OSSOSO
3 [iEkE] 1088
Frequency (MHz)
Forge i) RE/VEH Fef/fttn  Det/ivg Pods Svsep Ptz f#owpaMods FPozition | Rongs (M) FEW VR Ref/Rtin  Det/iwg Hads Susen Ptz 1Swpafiode  Fosition
1:30-814 126k(-6a8) /308 T2/B FERK/LogPur-Uideo 1 15msec(futo) 8081 MAKH JeBdegs
2:814-024 120Kk(-608) /300 187/28  FERK/LogFur-Uideo  TonsecAuto) S081  MAGH £-36Bdsge
3:984- 1626 128k (-6a8) /30 T2/B FERE/LogPur-Uideo  Fecec(iuto) 2081  MAXH B-36Bdegs
13”UL SULON Lab Chamber 2 22 Apr 2819 18:42:13
a - - -
Rodiaoted Emissions - 3 Meters
Pro ject Number: 12818836
L Client:Samsun
Canfig:EUT / AC Adapter / Earphone
Mode:Tx_LTE BS High Belaw 1G g
1684 +| Tested by:45585
L B e S e e e B T St Mttt SR ST SRR B st
E 2= | SCURUUURUUSRRU: OUNUOUROUN SUUSOUTOUE HUUO SO OUU: OO OSSOSO OSSOSO SOSNETPUOS: SO SUTSSOUR SRR WO SO0 SO0 S
5
L
[
> =0 SN SO SOUNORPRO ORI SO NN SOOI
-l
B T S e H
& |
D .
= OFk Limit CdBAU/m)
39
= 7 Y L
g ] MM
26 2 : . ;
P L bbbl
T | S e s |
38 =L 1au8
Frequency (MHz)
Fange () REW/EN Fef/fttn  Dut/ivg Pods Sweep Fie Wowa/Mads Fosition | Renge (HD) FEW/ VR Ref/Rtin  Det/ivg Had e Pla  Foupa/Mods Fasition

Page 52 of 65

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_22/24/27

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 39.408 12.17 Pk 18.5 7 31.37 40 -8.63 0-360 300 H
2 100.952 11.94 Pk 17.7 11 30.74 43.52 -12.78 0-360 300 H
3 273.628 15.12 Pk 18.7 1.8 35.62 46.02 -10.4 0-360 100 H
4 848.0313 77.49 Pk 27.4 3.2 108.09 46.02 62.07 0-360 100 H
5 32.45 19.36 Pk 15.5 7 35.56 40 -4.44 0-360 100 \
6 141.818 14.84 Pk 141 13 30.24 43.52 -13.28 0-360 100 \
7 268.14 12.49 Pk 18.6 1.8 32.89 46.02 -13.13 0-360 100 \
8 847.93 75.81 Pk 27.4 3.2 106.41 46.02 60.39 0-360 100 Vv
Pk - Peak detector
Radiated Emissions
Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
32.45 17.34 Qp 15.5 7 33.54 40 -6.46 87 100 \

Qp - Quasi-Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

5.9.

Below 1 GHz in the LTE Band 12

LOW CHANNEL (730.5MHZz)
13‘_4UL SULON Lak Chamber 2 22 Apr 2819 11.:25:19
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Project Number: 12818836
L o Client:Samsun 4
Config EUT / AC Adapter / Earphane
Mode:Tx_LTE B12_Low Below 1G
11 1 SUUUUUUERSSSSO SOPOSSUU: OSSOSO HOSSURN SOSOORE NSO SO SO N Tested by: 45585
9' ,,,,,
E
R - | URRSSRSRRNNRNTRE NV SUNVAURUON FRTROTIS SOVRUURSE NOVRITAR SOV U AOSUSEUSUO SN UUUOAA: SOSSSTUUUOUSUS SRUUUUUOSUINE SUSSTUUUINUUOIT SOOI SN WS S SO
o
M
5 s
=YY SRS SHRSRNRMOS NSRS WSSO SN SSNSE NSRS S —
-
= [ USRS SFSPSS: SN S S SO SR S =
2 )
©
K QPk Limit CdBAU/m) : S
39 H ‘ :
s 3 i~
| 2 T
2B i WMJL M freveeeeed
W’ Py sl "M
¥ i
13 R
3 [iEkE] 1088
Frequency (MHz)
Fange () RE/VEH Fef/fttn  Det/ivg Pods Swsep Ptz f#owpaMods FPozition | Rongs (M) FEW VR Ref/Rtin  Det/iwg Hads Susen Ptz 1Swpafiode  Fosition
1:30-509 126k(-6a8) /308 T2/B FERK/LogPur-Uideo  11Bnsec(futo) 8081 MAXH JeBdegs
2:689-7155 120Kk(-608) /300 187/28  FERK/LogFur-Uideo  TonsecAuto) S081  MAGH £-36Bdsge
3: 756~ 168 128k (-6a8) /30 T2/B FERE/LogPur-Uideo  dncec(ite) 2081  MAXH B-36Bdegs
13‘_4UL SULON Lak Chamber 2 22 Apr 2819 11.:25:19
a
Rodiaoted Emissions - 3 Meters
Project Number: 12818836
L Cliznt: Somsung
Config EUT / AC Adapter / Earphane
Mode:Tx_LTE B12_Low Below 1G 8
11 1 SUUUUUUERSSSSO SOPOSSUU: OSSOSO HOSSURN SOSOORE NSO SO SO N Tested by: 45585 o
9' ,,,,,
E 2= | SCUUOUURUSSRRU: OUUUOUUOUN SUUSOUTOUE NUUO: HSTOURE OUS: OO OSSOSO O SOOI OO SOSSNETPUSSS: SONIRSSOUO SUTOSOOO SRR WO SO
5
L
[
N U OPRURUUSN SOPRNUOTUOSTOON SUSSRROPTUOS OPRSPR SRS SNOUTRS SO SUOOUOT SOOI
< o
i e T . : =
8 )
T
N QPk Limit CdBAU/m) S
398 7 i : ;
a g . [P
a i : :
26 e P | T
...... e ¥
o el "‘waw,mlh
L1 | OO SO PUO USSOTPPOUOOS FOSSSRROOS SRR USSR SOUUOOS USSR
3
3 [iEkE] 1088
Frequency (MHz)
Fange () REW/EN Fef/fttn  Dut/ivg Pods Sweep Pts #owpaMads FPozition | Ronge (M) FEW/ VR Ref/Rtin  Det/ivg Had Swzen Pla  Foupa/Mods Fasition
Page 54 of 65

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.

FORM ID: FCC_22/24/27



REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 58.0899 9.96 Pk 18.8 .8 29.56 40 -10.44 0-360 400 H
2 101.0896 9 Pk 17.7 11 27.8 43.52 -15.72 0-360 300 H
3 241.1271 12.68 Pk 18.6 1.7 32.98 46.02 -13.04 0-360 100 H
4 699.9461 86.78 Pk 25.6 29 115.28 46.02 69.26 0-360 100 H
5 33.2126 18.71 Pk 15.7 7 35.11 40 -4.89 0-360 100 \
6 59.655 16.01 Pk 18.6 8 35.41 40 -4.59 0-360 100 \
7 275.9718 8.88 Pk 18.7 1.8 29.38 46.02 -16.64 0-360 300 \
8 699.5944 75.66 Pk 25.6 2.9 104.16 46.02 58.14 0-360 100 Vv
Pk - Peak detector
Radiated Emissions
Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
33.2126 14.61 Qp 15.7 7 31.01 40 -8.99 108 116 \
59.655 -1.8 Qp 18.6 .8 17.6 40 -22.4 40 312 v

Qp - Quasi-Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

MID CHANNEL (737.5MHz)

HORIZONTAL PEAK PLOT

; 3EUL SULON Lak Chamber 2 22 Apr 2819 13:88: 24
Rodiaoted Emissions - 3 Meters
Project Number: 12818836
L Client : Semsun 4
Config EUT / AC Adepter / Earphane
Mode:Tx_LTE B12_Mid Below 1G
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 56.1129 9.77 Pk 19.2 .8 29.77 40 -10.23 0-360 400 H
2 59.9845 10.7 Pk 18.5 .8 30 40 -10 0-360 400 H
3 154.8805 9.13 Pk 14.2 13 24.63 43.52 -18.89 0-360 200 H
4 707.7181 87.35 Pk 25.5 29 115.75 46.02 69.73 0-360 100 H
5 36.1781 17.5 Pk 17.2 6 353 40 -4.7 0-360 100 \
6 145.8193 18.9 Pk 141 13 343 43.52 -9.22 0-360 100 \
7 257.1079 11.96 Pk 19 1.7 32.66 46.02 -13.36 0-360 200 \
8 707.4585 75.53 Pk 25.5 2.9 103.93 46.02 57.91 0-360 200 Vv
Pk - Peak detector
Radiated Emissions
Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
36.1781 1.8 Qp 17.2 .6 19.6 40 -20.4 197 100 \

Qp - Quasi-Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

HIGH CHANNEL (744.5MHz)

HORIZONTAL PEAK PLOT
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 58.6665 9.81 Pk 18.7 .8 29.31 40 -10.69 0-360 400 H
2 177.6984 12.81 Pk 15.4 1.4 29.61 43.52 -13.91 0-360 100 H
3 234.7019 11.18 Pk 18.2 1.7 31.08 46.02 -14.94 0-360 200 H
4 715.7079 85.8 Pk 25.7 29 114.4 46.02 68.38 0-360 100 H
5 34.613 13.4 Pk 16.4 7 30.5 40 -9.5 0-360 100 \
6 141.7005 10.03 Pk 141 13 25.43 43.52 -18.09 0-360 200 \
7 225.064 9.59 Pk 17.9 1.6 29.09 46.02 -16.93 0-360 200 \
8 715.0881 74.72 Pk 25.7 2.9 103.32 46.02 57.3 0-360 200 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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5.10.

Below 1 GHz in the LTE Band 13

LOW CHANNEL(748.5MHz)

HORIZONTAL PEAK PLOT
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
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DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 41.296 7 Pk 19.1 7 26.8 40 -13.2 0-360 400 H
2 106.5128 6.76 Pk 17.5 11 25.36 43.52 -18.16 0-360 300 H
3 269.334 8.56 Pk 18.6 1.8 28.96 46.02 -17.06 0-360 100 H
4 780.0344 74.99 Pk 26.7 3 104.69 46.02 58.67 0-360 100 H
5 33.0005 13.8 Pk 15.6 7 30.1 40 -9.9 0-360 100 Vv
6 117.1028 12.83 Pk 15.9 1.2 29.93 43.52 -13.59 0-360 100 Vv
7 124.957 14.66 Pk 14.7 1.2 30.56 43.52 -12.96 0-360 100 Vv
8 780.2631 74.6 Pk 26.7 3 104.3 46.02 58.28 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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MID CHANNEL (751.0MHz)

HORIZONTAL PEAK PLOT
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 41.1195 7.59 Pk 19 7 27.29 40 -12.71 0-360 200 H
2 99.541 6.92 Pk 17.7 11 25.72 43.52 -17.8 0-360 300 H
3 238.976 7.17 Pk 18.5 1.6 27.27 46.02 -18.75 0-360 400 H
4 781.6204 74.31 Pk 26.7 3 104.01 46.02 57.99 0-360 100 H
5 32.3828 14.47 Pk 15.5 7 30.67 40 -9.33 0-360 100 \
6 122.133 115 Pk 15 12 27.7 43.52 -15.82 0-360 100 \
7 273.923 9.31 Pk 18.7 1.8 29.81 46.02 -16.21 0-360 100 \
8 781.6814 76.21 Pk 26.7 3 105.91 46.02 59.89 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.

Page 63 of 65

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 12810836-E1V2
FCC ID: ABLSMA705YN

DATE: APR 29, 2019

HIGH CHANNEL (753.5MHz)
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REPORT NO: 12810836-E1V2 DATE: APR 29, 2019
FCC ID: ABLSMA705YN

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 40.1488 8.74 Pk 18.7 7 28.14 40 -11.86 0-360 200 H
2 57.887 8.54 Pk 18.9 .8 28.24 40 -11.76 0-360 100 H
3 104.0418 6.28 Pk 17.7 11 25.08 43.52 -18.44 0-360 200 H
4 783.3665 74.24 Pk 26.7 3 103.94 46.02 57.92 0-360 100 H
5 37.1483 13.08 Pk 17.5 6 31.18 40 -8.82 0-360 100 \
6 59.8285 11.99 Pk 18.5 8 31.29 40 -8.71 0-360 100 \
7 409.2103 8.36 Pk 21.7 22 32.26 46.02 -13.76 0-360 100 \
8 785.2804 75.02 Pk 26.7 3 104.72 46.02 58.7 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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